Technical Package
Cover Page

This file contains the following documents:
1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)

e English
e Alternative Language (Spanish)
3. Second notice (NAPD-Notice of Preliminary Decision)
e English
e Alternative Language (Spanish)
4, Application materials *
5. Draft permit *
6. Technical summary or fact sheet *

Portada de
Paquete Técnico

Este archivo contiene los siguientes documentos:

1. Resumen de la solicitud (en lenguaje sencillo)
e Inglés
e Idioma alternativo (espafol)
2. Primer aviso (NORI, Aviso de Recepcion de Solicitud e Intencién de Obtener un Permiso)
[...]
14. List all pollutants expected in the discharge from this facility in this section. If
applicable, refer to the pollutants from any federal numeric effluent limitations that
apply to your facility.

15.Enter the discharge types from your facility in this section (e.g., stormwater, process
wastewater, once through cooling water, etc.)

16. Choose the appropriate verb tense to complete the sentence.

17.Enter a description of the wastewater treatment used at your facility. Include a
description of each process, starting with initial treatment and finishing with the
outfall/point of disposal. Use additional lines for individual discharge types if
necessary.

Questions or comments concerning this form may be directed to the Water Quality Division’s
Application Review and Processing Team by email at WO-ARPTeam®@tceq.texas.gov or by
phone at (512) 239-4671.

TCEQ-20972 (11/08/2024) Page 3 of 6
Wastewater Individual Permit Application, Plain Language Template



Example 1: Industrial Wastewater TPDES Application (ENGLISH)

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and are not federal enforceable representations of the permit application.

ABC Corporation (CN600000000) operates the Starr Power Station (RN10000000000), a two-
unit gas-fired electric generating facility. Unit 1 has a generating capacity of 393 megawatts
(MWs) and Unit 2 has a generating capacity of 528 MWs. The facility is located at 1356 Starr
Street, near the City of Austin, Travis County, Texas 78753.

This application is for a renewal to discharge 870,000,000 gallons per day of once through
cooling water, auxiliary cooling water, and also authorizes the following waste streams
monitored inside the facility (internal outfalls) before it is mixed with the other wastewaters
authorized for discharge via main Outfall 001, referred to as “previously monitored effluents”
(low-volume wastewater, metal-cleaning waste, and stormwater (from diked oil storage area
yards and storm drains)) via Outfall 001. Low-volume waste sources, metal-cleaning waste,
and stormwater drains on a continuous and flow-variable basis via internal Qutfall 101.

The discharge of once through cooling water via Outfall 001 and low-volume waste and
metal-cleaning waste via Outfall 101 from this facility is subject to federal effluent limitation
guidelines at 40 CFR Part 423. The pollutants expected from these discharges based on 40
CFR Part 423 are: free available chlorine, total residual chlorine, total suspended solids, oil
and grease, total iron, total copper, and pH. Temperature is also expected from these
discharges. Additional potential pollutants are included in the Industrial Wastewater
Application Technical Report, Worksheet 2.0.

Cooling water and boiler make-up water are supplied by Lake Starr Reservoir. The City of
Austin municipal water plant (CN600000000, PWS 00000) supplies the facility’s potable water
and serves as an alternate source of boiler make-up water. Water from the Lake Starr
Reservoir is withdrawn at the intake structure and treated with sodium hypochlorite to
prevent biofouling and sodium bromide as a chlorine enhancer to improve efficacy and then
passed through condensers and auxiliary equipment on a once-through basis to cool
equipment and condense exhaust steam.

Low-volume wastewater from blowdown of boiler Units 1 and 2 and metal-cleaning wastes
receive no treatment prior to discharge via Outfall 101. Plant floor and equipment drains and
stormwater runoff from diked oil storage areas, yards, and storm drains are routed through
an oil and water separator prior to discharge via Outfall 101. Domestic wastewater,
blowdown, and backwash water from the service water filter, clarifier, and sand filter are
routed to the Starr Creek Domestic Sewage Treatment Plant, TPDES Permit No.
WQ0010000001, for treatment and disposal. Metal-cleaning waste from equipment cleaning is

generally disposed of off-site.

TCEQ-20972 (11,/08/2024) Page 4 of 6
Wastewater Individual Permit Application, Plain Language Template



Example 2: Domestic Wastewater TPDES Renewal application

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas
Administrative Code Chapter 39. The information provided in this summary may change
during the technical review of the application and are not federal enforceable representations

of the permit application.

The City of Texas (CN0O00000000) operates the City of Texas wastewater treatment plant
(RNO0O0O000000), an activated sludge process plant operated in the complete mix mode. The
facility is located at 123 Texas Street, near the City of More Texas, Texas County, Texas

71234.

This application is for a renewal to discharge at an annual average flow of 1,200,000 gallons
per day of treated domestic wastewater via Outfalls 001 and 002.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD,), total suspended solids (TSS), ammonia nitrogen (NH,-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report
1.0, Section 7. Pollutant Analysis of Treated Effluent and Domestic Worksheet 4.0 in the
permit application package. Domestic wastewater is treated by an activated sludge process
plant and the treatment units include a bar screen, a grit chamber, aeration basins, final
clarifiers, sludge digesters, a belt filter press, chlorine contact chambers and a dechlorination

chamber.

Example 3: Domestic Wastewater TPDES New Application

The following summary is provided for this pending water quality pevmit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas
Administrative Code Chapter 39. The information provided in this summary may change
during the technical review of the application and are not federal enforceable representations

of the permit application.

The City of Texas (CNO0OO000000) proposes to operate the City of Texas wastewater treatment
plant (RNOO0O0O00000), an activated sludge process plant operated in the extended aeration
mode. The facility will be located at 123 Texas Street, in the City of More Texas, Texas

County, Texas 71234.

This application is for a new application to discharge at a daily average flow of 200,000
gallons per day of treated domestic wastewater.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD,), total suspended solids (TSS), ammonia nitrogen (NH;-N), and
Escherichia coli. Additional potential pollutants are included in the Domestic Technical Report
1.0, Section 7. Pollutant Analysis of Treated Effluent in the permit application package.
Domestic wastewater will be treated by an activated sludge process plant and the treatment
units will include a bar screen, a grit chamber, aeration basins, final clarifiers, sludge
digesters, a belt filter press, chlorine contact chambers and a dechlorination chamber.

Example 4: Domestic Wastewater TLAP Renewal application

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 Texas
Administrative Code Chapter 39. The information provided in this summary may change
during the technical review of the application and are not federal enforceable representations

TCEQ-20972 (11/08/2024) Page 5 of 6
Wastewater Individual Permit Application, Plain Language Template



of the permit application.

The City of Texas (CNO00000000) operates the City of Texas wastewater treatment plant
(RNO00000000), an activated sludge process plant operated in the complete mix mode. The
facility is located at 123 Texas Street, near the City of More Texas, Texas County, Texas

71234.

This application is for a renewal to dispose a daily average flow not to exceed 76,500 gallons
per day of treated domestic wastewater via public access subsurface drip irrigation system
with a minimum area of 32 acres. This permit will not authorize a discharge of pollutants

into water in the state.

Land application of domestic wastewater from the facility are expected to contain five-day
biochemical oxygen demand (BOD:;), total suspended solids (TSS), and Escherichia coli.
Additional potential pollutants are included in the Domestic Technical Report 1.0, Section 7.
Pollutant Analysis of Treated Effluent in the permit application package. Domestic
wastewater is treated by an activated sludge process plant and the treatment units include a
bar screen, an equalization basin, an aeration basin, a final clarifier, an aerobic sludge
digester, tertiary filters, and a chlorine contact chamber. In addition, the facility includes a
temporary storage that equals to at least three days of the daily average flow.

TCEQ-20972 (11/08/2024) Page 6 of 6

Wastewater Individual Permit Application, Plain Language Template



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

DOMESTIC WASTEWATER PERMIT APPLICATION
TECHNICAL REPORT 1.0

For any questions about this form, please contact the Domestic Wastewater Permitting Team
at 512-239-4671.

The following information is required for all renewal, new, and amendment applications.

Section 1. Permitted or Proposed Flows (Instructions Page 43)

A. Existing/Interim I Phase
Design Flow (MGD): Click to enter text.
2-Hr Peak Flow (MGD): Click to enter text.
Estimated construction start date: Click to enter text.
Estimated waste disposal start date: Click to enter text.

B. Interim II Phase
Design Flow (MGD): Click to enter text.
2-Hr Peak Flow (MGD): Click to enter text.
Estimated construction start date: Click to enter text.
Estimated waste disposal start date: Click to enter text.

C. Final Phase
Design Flow (MGD): 0.024
2-Hr Peak Flow (MGD): 0.050
Estimated construction start date: Click to enter text.
Estimated waste disposal start date: Click to enter text.

D. Current Operating Phase
Provide the startup date of the facility: 1/24/2013

Section 2. Treatment Process (Instructions Page 43)

A. Current Operating Phase

Provide a detailed description of the treatment process. Include the type of treatment
plant, mode of operation, and all treatment units. Start with the plant’s head works and

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 1 of 66



finish with the point of discharge. Include all sludge processing and drying units. If more
than one phase exists or is proposed, a description of each phase must be provided.

Primary treatment of raw sewage is accomplished through Septic Tanks with Effluent Pumps
(STEP). After primary treatment, the wastewater enters an Orenco AdvanTex unit(s) for secondary
treatment where incoming flows are mixed in the recirculation/blend tank then sent through a
distribution manifold to filter pods. After passing through the filter media, the effluent flows out of
the filter pods and then is either discharged or returned back to the recirculation/blend tank. Prior
to final discharge, treated effluent passes through a UV disinfection unit. During periods of low
flow into the system, 100% of the treated effluent is returned back to the recirculation/blend tank.

B. Treatment Units

In Table 1.0(1), provide the treatment unit type, the number of units, and dimensions
(length, width, depth) of each treatment unit, accounting for all phases of operation.

Table 1.0(1) - Treatment Units

Treatment Unit Type Number of Units Dimensions (L x W x D)
Septic Tank with Effluent 9 10,000 gallons each
Tank

Orenco, Model Advantex 4 42’-0"x 7-6" x 8’0"
AX-MAX275-42

C. Process Flow Diagram
Provide flow diagrams for the existing facilities and each proposed phase of construction.

Attachment: B

Section 3. Site Information and Drawing (Instructions Page 44)
Provide the TPDES discharge outfall latitude and longitude. Enter N/A if not applicable.
e Latitude: 29°00'42.0"N

e Longitude: 99°03'50.0"W
Provide the TLAP disposal site latitude and longitude. Enter N/A if not applicable.

o Latitude: Click to enter text.

e Longitude: Click to enter text.
Provide a site drawing for the facility that shows the following:
e The boundaries of the treatment facility;
e The boundaries of the area served by the treatment facility;

o If land disposal of effluent, the boundaries of the disposal site and all storage/holding
ponds; and

e If sludge disposal is authorized in the permit, the boundaries of the land application or

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 2 of 66




disposal site.
Attachment: C
Provide the name and a description of the area served by the treatment facility.

The wastewater treatment facility treats and discharges sanitary waste from offices and housing

facilities located at the Pearsall Development & NexTier Qil Field Solutions

Collection System Information for wastewater TPDES permits only: Provide information for
each uniquely owned collection system, existing and new, served by this facility, including
satellite collection systems. Please see the instructions for a detailed explanation and

examples.

Collection System Information

Collection System Name | Owner Name Owner Type Population Served
Pearsall Development Seventy Seven Privately Owned 110
WWTP Land Company

Choose an item.

Choose an item.

Choose an item.

Section 4. Unbuilt Phases (Instructions Page 45)
Is the application for a renewal of a permit that contains an unbuilt phase or phases?

O Yes No

If yes, does the existing permit contain a phase that has not been constructed within five
years of being authorized by the TCEQ?

O Yes O No

If yes, provide a detailed discussion regarding the continued need for the unbuilt phase.
Failure to provide sufficient justification may result in the Executive Director
recommending denial of the unbuilt phase or phases.

N/A

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 3 of 66



Section 5. Closure Plans (Instructions Page 45)

Have any treatment units been taken out of service permanently, or will any units be taken
out of service in the next five years?

[0 Yes K No
If yes, was a closure plan submitted to the TCEQ?

O Yes O No
If yes, provide a brief description of the closure and the date of plan approval.

N/A

Section 6. Permit Specific Requirements (Instructions Page 45)

For applicants with an existing permit, check the Other Requirements or Special
Provisions of the permit.

A. Summary transmittal
Have plans and specifications been approved for the existing facilities and each proposed
phase?
X Yes [0 No
If yes, provide the date(s) of approval for each phase: Click to enter text.

Provide information, including dates, on any actions taken to meet a requirement or
provision pertaining to the submission of a summary transmittal letter. Provide a copy of

an approval letter from the TCEQ, if applicable.

Click to enter text.

B. Buffer zones
Have the buffer zone requirements been met?
X Yes O No

Provide information below, including dates, on any actions taken to meet the conditions of
the buffer zone. If available, provide any new documentation relevant to maintaining the

buffer zones.

TCEQ-10054 (04/02/2024) Domestic Wastewater Permit Application Technical Report Page 4 of 66



N/A

C. Other actions required by the current permit

Does the Other Requirements or Special Provisions section in the existing permit require
submission of any other information or other required actions? Examples include
Notification of Completion, progress reports, soil monitoring data, etc.

O Yes No

If yes, provide information below on the status of any actions taken to meet the
conditions of an Other Requirement or Special Provision.